
 

 

LSX-ACBRKT-TRK INSTALL INSTRUCTIONS 

Part Number QTY Application 

571247-B 1 Main Bracket 

571247-BR 1 Rear Bracket 

6257722-340 3 Spacers between brackets 

3/8-16 x 4.0” SHCS 1 Main Bracket to Rear (top middle) 

M8 x 110mm SHCS 2 Main Bracket to Rear (Right Side) 

M8 x 25mm SHCS 1 Top AC Compressor Bolt 

M8 x 30mm SHCS 1 Bottom AC Compressor Bolt 

M8 Acorn Nut 1 Secure Bottom AC Bolt 

SERP-IDLER 1 Idler 

#8 X .5” SHCS 3 Idler Cap Bolts 

722227-4 1  Idler Cap 

3/8-16 x .468 Lock Nut 1 Secure idler bolt 

3/8 SAE Washer 1 Washer between idler and bolt 

3/8-16 x 2.25 HHS 1 Idler to Bracket 

Total Parts 19       10X8X2 BOX 

 

 

  

M8 x 30mm & Acorn Nut 

3/8 x 4” SHCS 

 

M8 x 110MM 

3.40” Spacer 

 

M8 x 25mm 



 

 

LSX-ACBRKT-TRK INSTALL INSTRUCTIONS 

 

1. Secure main bracket and rear bracket to the block using the 110mm and 3/8 x 4.0” bolts. The 

3.40” spacers will go between the two brackets. 

2. Attach the idler to the bracket on the right hand side as seen on the main page of these 

instructions using the 2.25” SHCS, lock nut, and a SAE washer. The standoff of the idler will go 

against the bracket and the washer will go between the bolt and the idler on the front. Secure 

on the back with a locknut. 

3. Attach the peanut style AC compressor using the 25 and 30mm bolts. The 30mm will go on the 

bottom and be secured on the back with an acorn nut. The 25mm will go on top. No nut is 

required.  

 

 

  



 

 

LSX-ACBRKT-TRK INSTALL INSTRUCTIONS 

 


